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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt 19-Mar-2009

Testing completed 04-Apr-2009

The customer's contact person | Asko Pasanen

Test Plan referred to T:\Projects\RM-484\TestPlan_RS\RS _testplan_RM-484_2nd.xls

Notes None

Document name T:\Projects\RM-484\EMC\FCC15C_RM-484 18.doc

1.1. EUT and Accessory Information
The EUT is a 7-band (GSM850/900/1800/1900 and WCDMA Band I/11(1900)/V1ll) mobile phone
with GPRS, EGPRS, Bluetooth, WLAN and FM transmitter. Bluetooth and WLAN are tested
with maximum rated TX power.
Product Type SN HW MV SW DUT
Phone RM-484 004401/10/565932/6 0800 - 0.527 25265
Battery BL-5K 46204084411.10102991;0670580 - - - 25264
Audio adapter AD-54 07508388344L.2104250 - - - 25256
Headset HS-83 0694557820318603163 - - - 25251
AC charger AC-10E 3997918305050506207;0675408 - - - 25261
1.2. Summary of Test Results
WLAN:
Section in CFR 47 Section in RSS-GEN Name of the test Result
or RSS-210
15.247(b)(1) A8.4 (4) Conducted peak output power Passed
15.247(d) A8.5 Band edge compliance of RF emissions NP
15.247(d) A8.5 Spurious RF conducted emissions Passed
15.247(d), 15.209 A8.5 Spurious radiated emissions NP
15.207 7.2.2 AC power line conducted emissions NP
15.247(a)(2) A8.2 (a) 6 dB bandwidth Passed
15.247(e) A8.2 (b) Power spectral density Passed
PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Copenhagen Laboratory.
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2. Test setups

2.1. Conducted RF test setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

2.2. AC powerline conducted emissions test setup

Receiver Pulse LISN EUT
limiter

2.3. Radiated test setup

Communication

Tester \_}
——
Tower/table | | | — |F--=-====—-- JE [ W
controller 'l
~ Receiver
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3. Conducted peak output power
(FCC 815.247(b)(1), RSS-210 A8.4 (4))
EUT with DUT number RM-484 dut 25265, BL-5K dut 25264
Accessories with DUT numbers | AD-54 dut 25256, HS.83 dut 25251, AC-10E dut 25261
Operation Voltage [V] / [HZ] 230/50
Result
Remarks None
Temp [°C] / Humidity [%6RH] / 24.8/32.3
Air Pressure [kPa] 102.7
Date of measurements 31-Mar-2009
Measured by Jan Engelbrechtsen

3.1. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-

210.
Limits for conducted peak output power measurements
Frequency range [MHz| Limit [W] Limit [dBm]
2400 — 2483.5 <1 <30
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3.2. WLAN Test results

3.2.1 DSSS mode, QPSK modulation, 5.5 Mbps data rate

Channel /fc [MHz] |P[dBm] |P[W] |Result
1/2412 24.70 0.295
712442 25.38 0.345
11/ 2462 25.74 0.375

Channel 1/ 2412 MHz

Ref 20 dBm Att 40 dB

“RBW 300 kHz
“VBW 300 kHz
“SWT 1 s

- ot

SGL

1 PxE
-20
e
30—l e
-40
-50
-70
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz

Tx Channel
Bandwidth 22 MHz

WLAN 802.11B

Power 24.70 dBm
Adj t Ch 1
Bandwidth 11 MHz Lower -38.88 dB
Spacing 16.5 MHz Upper -39.17 dB
Al ch 1
BaEZv:?ZEi e 11 MHz Lower -42.57 dB
spacing 27.5 MHz Upper -42.80 dB
Date: 2.APR.2009 11:35:44
Channel 7 / 2442 MHz
® “RBW 300 kHz
“VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10
R /f”/wvv\r\&\—\
| / \L -
=] |20
VIEW] o _ . l~u, S

Tx Channel
Bandwidth 22 MHz

Center 2.442 GHz 6.653384837 MHz/

WLAN 802.11B

Span 66.53384837 MHz

Power 25.38 dBm
SSeT™ L. Lower  -38.38 dB
Spacing 16.5 MHz Upper -38.81 dB
Qalx::vrvri‘::i channet 11 MHz Lower -43.24 dB
spacing 27.5 MHz Upper -43.40 dB
Date: 2.APR.2009 11:36:41
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Channel 11 /2462 MHz

“RBW 300 kHz
*VBW 300 kHz

Ref 20 dBm Att 40 dB TSWT 1 s
10 ] |
0 / ™~
sor
o[ / \
= e S,
3T A
—40- or
—60-
— 7
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz POWer 25 74 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -38.41 dB
spacing 16.5 MHz Upper -38.83 dB
Alternate Channel
Bandwidth 11 WHz Lower -43.71 dB
spacing 27.5 MHz Upper -43.59 dB

Date: 2.APR.2009 11:37:21

3.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] |P[dBm] |P[W] |Result
1/2412 21.43 0.139
712442 24.29 0.269
11/ 2462 22.60 0.182
Channel 1 /2412 MHz
“RBW 300 kHz
® “VBW 300 kHz
Ref 20 dBm Att 40 dB CSWT 1 s
10 |
P e |
SGL
A A A p A~
5 TDF
-60-
—70.
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz POWer 21 N 43 dBm
ggﬁzﬁ?;ihmame' 11 MHz Lower -31.01 dB
Spacing 16.5 MHz Upper -31.08 dB
Bandwigtn 1wz Lower -39.11 dB
Spacing 27.5 MHz Upper -39.49 dB
Date: 2.APR.2009 11:41:47
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Channel 7 / 2442 MHz

“RBW 300 kHz
“VBW 300 kHz
Ref 20 dBm Att 40 dB *SWT 1 s
. — |
o
—10; SGL
1 PKS o ]
e | pssret ] e SOVU
ot —W'\‘L
CRRRGA N ]

TOF

Center 2.442 GHz

Tx Channel

6.653384837 MHz/

Span 66.53384837 MHz

WLAN 802.11B

Bandwidth 22 MHz POWGI’ 24 - 29 dBm
Adj t Ch 1
aajniﬁgm anne 11 MHz Lower -26.99 dB
spacing 16.5 MHz Upper -26.95 dB
Q;EVTZE crannet 11 MHz Lower -40.18 dB
Spacing 27.5 MHz Upper -40.47 dB
Date: 2.APR.2009 11:42:23
Channel 11 / 2462 MHz
® “RBW 300 kHz
*“VBW 300 kHz
Ref 20 dBm Att 40 dB *SWT 1 s

o P he “\
-10 sel

1 PKiS [

AN

TOF

Center 2.462 GHz

Tx Channel

6.653384837 MHz/

Span 66.53384837 MHz

WLAN 802.11B

Bandwidth 22 MHz POWGI’ 22 - 60 dBm
Adj 't Ch, 1

aajniﬁ?;m e 11 MHz Lower -29.95 dB
Spacing 16.5 MHz Upper -30.46 dB
Al ‘te Ch: 1

Bancwidth wwe  Lower -40.27 dB
Spacing 27.5 MHz Upper -40.16 dB

Date: 2.APR.2009 11:42:53
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4. Spurious RF conducted emissions
(FCC 815.247(d), RSS-210 A8.5)
EUT with DUT number RM-484 dut 25265, BL-5K dut 25264
Accessories with DUT numbers | AD-54 dut 25256, HS.83 dut 25251, AC-10E dut 25261
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.8/32.3
Air Pressure [kPa] 102.7
Date of measurements 31-Mar-2009
Measured by Jan Engelbrechtsen

4.1. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-

210.
Limits for spurious RF conducted emissions measurements
Frequency range [MHZz] Limit [dBc]
125000 <-20
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4.2, WLAN Test results

421 DSSS mode, QPSK modulation, 5.5 Mbps data rate
Channel 1/ 2412 MHz

Marker:

Level [dBm]
30

2.4092 GHz

8.83 dBm

20

10

0

-10

-20

WL

-50

-60

™M

5G

10G 15G 20G 25G
Frequency [Hz]

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result
4884.000000 -39.528116 |Pass
7228.800000 -38.828116 |Pass
7500.000000 -39.128116 | Pass

Channel 7 / 2442 MHz

Marker:

Level [dBm]
30

2.443 GHz

9.09 dBm

20

10

0

-10

-20

-40

-30 v
WWWMWWW ) N AWWMV

-50

-60

™M

5G

10G 15G 20G 25G
Frequency [Hz]

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result
4868.400000 -39.393611 |Pass
7352.400000 -39.393611 | Pass
7500.000000 -39.493611 |Pass
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Channel 11 /2462 MHz

Marker: 2.4606 GHz

Level [dBm]
30

8.53 dBm

20

10

0

-10

-20

g, {m‘ nadY

P
B AN gAY

-50

-60

iM 5G 10G 15G 20G 25G
Frequency [Hz]
Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] |P [dBc] Result
4891.200000 -38.930013 |Pass
7416.000000 -38.730013 |Pass
7500.000000 -39.230013 |Pass
4.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel 1 /2412 MHz

Marker: 2.407 GHz 3.65 dBm

Level [dBm]

30

20

10

0

-10
-20
-30 i ﬁ Mw
-40 W WA}MMWVWMMW
-50
60 iy, 5G 10G 15G 20G 25G

Frequency [Hz]

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result
4948.400000 -34.046651 |Pass
7387.200000 -33.346651 |Pass
7500.000000 -34.346651 | Pass

Channel 7 / 2442 MHz
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Marker: 2.4358 GHz

Level [dBm]
30

6.16 dBm

20

10

0

-10

-20

-30 ? * 7 MMWW }
40 WW WMWW‘W“%W
-50
60 Y, 5G 10G 15G 20G
Frequency [Hz]
Peak (RBW: 100 kHz, VBW: 100 kHz)
Frequency [MHz] |P [dBc] Result
4855.200000 -36.563741 |Pass
7392.000000 -35.463741 |Pass
7500.000000 -36.563741 |Pass
Channel 11 / 2462 MHz
Marker: 2.457 GHz 4.82 dBm
Level [dBm]
30
20
10
]
-10
-20
-30 a -
m WWMMWMMWWWMWWWW T Vi
-40 WW 'LMVMWWWMMVMW
-50
-60

M 5G

10G
Frequency [Hz]

15G

20G

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] |P [dBc] Result
4813.200000 -36.217854 | Pass
7279.800000 -35.517854 |Pass
7500.000000 -35.217854 |Pass
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5. 6 dB bandwidth
(FCC 815.247(a)(2), RSS-210 A8.2 (a))
EUT with DUT number RM-484 dut 25265, BL-5K dut 25264
Accessories with DUT numbers | AD-54 dut 25256, HS.83 dut 25251, AC-10E dut 25261
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 21.7 135.9
Air Pressure [kPa] 102.93
Date of measurements 03-Apr-2009
Measured by Jan Engelbrechtsen

5.1. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-

210.
Limits for 6 dB bandwidth measurements
Limit [kHz]
> 500
13 (23)
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5.2. WLAN test results
5.3. WLAN test results

5.3.1 DSSS mode, QPSK modulation, 5.5 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHz] |Result
1 10700.000 Pass
7 10700.000 Pass
11 10600.000 Pass
Channel 1 /2412 MHz
® :RBW 300 kHz Marker 1 [T1 ]
Ret 20 dam At Sodn  eSwr a0 ma  2.413400000 onE
20 N ndB [T1] 6L00 dB
BN SN Tempt frenabg

@

1 PK] ,/77\1 V\'Y!'\ 6[79 dBm|SC!
1EW) 2.406700000 GHz
femp—2ET T BT
// \ 6118 dBm
2.417400000 GHz
1o TDF
- / N

RN AR

Center 2.412 GHz 5 MHz/ Span 50 MHz

Date: 3.APR.2009 07:40:28

Channel 7 / 2442 MHz
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Ref 20 dBm

“RBW 300 kHz

“VBW 300 kHz

Att 50 dB “SWT 150 ms

Marker 1 [T1 ]

13.32 dBm

2.443400000 GHz

1

Tl/wﬁxr‘\ -

ndB [T1]

600 dB

BW 10.700000000 MHz
Temp 1 [T1 ndR}

Pl

N

-436700000 GHz

7|56 dBm|SCL

Temp 2 LTt TdBY

N

.447400000 GHz

6174 dBm

TOF

Center 2.442 GHz

Date: 3.APR.2009 07:41:

5 MHz/

40

Span 50 MHz

Channel 11/ 2462 MHz

®

“RBW 300 kHz

“VBW 300 kHz

Marker 1 [T1 ]

13.66 dBm

1 PK}

2456700000 GHz
Temp 2 [T1 ndB]

2.467300000 GHz

Ref 20 dBm Att 50 dB “SWT 150 ms 2.462500000 GHz
20 1 ndB [T1] 6[00 dB

BW 10.600000000 MHz
10 T 2 Temp 1, [T1 ndB]}

7196 dBm||SCL

7192 dBm

s

AT AN R

Center 2.462 GHz

Date: 3.APR.2009 07:42:

5 MHz/

51

Span 50 MHz

5.3.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] |6 dB bandwidth [kHz] |Result
1 16600.000 Pass
7 16600.000 Pass
11 16600.000 Pass
Channel 1 /2412 MHz
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® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 7.29 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.418500000 GHz
20 ndB [T1] 6l0o dB
BW 16.600000000 MHz
10 1 Temp 1 FT1 ndB}
NAAANNA ol4s dBmscl
ZI N‘X’ng 2.403700p00 GHz
O Temp T dBT
1/32 dBm
2420300000 GHz
-10 TOF
1
29 ) "
SWH 100 pf 10|
-—50-
-—60-
-—70-
-80
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 3.APR.2009 07:49:27
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Channel 7 / 2442 MHz
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6. Power spectral density
(FCC 815.247(e), RSS-210 A8.2 (b))
EUT with DUT number RM-484 dut 25265, BL-5K dut 25264
Accessories with DUT numbers | AD-54 dut 25256, HS.83 dut 25251, AC-10E dut 25261
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.8/32.3
Air Pressure [kPa] 102.7
Date of measurements 31-Mar-2009
Measured by Jan Engelbrechtsen

6.1. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-
210.

Limits for power spectral density measurements

Limit [dBm] @ 3 kHz

<8
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6.2.

6.2.1 DSSS mode, QPSK modulation, 5.5 Mbps data rate

WLAN test results

Channel / fc [MHz] |P [dBm] |Result

1/2412 -5.24 Pass

712442 -4.57 Pass

11/ 2462 -3.72 Pass

Channel 1 /2412 MHz

® w0 L e

--30

-0

50

-80

Center 2.442 GHz

Date: 2.APR.2009

150 kHz/

13:25:03

Span 1.5 MHz

10
1 PK] o
0
1
st s A A A ot A it p At T i t]
[-30.
SWH 1 pf i
-40
-60
L7
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 2.APR.2009 13:14:13
Channel 7 / 2442 MHz
® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -4.57 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.441304000 GHz
20
L10
1 PK] SGL
1EW| o .
{{ﬁ.}.-ﬂuk WA AN A Akt A M A A
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Channel 11 /2462 MHz

® “RBW 3 KHz Marker 1 [T1 1
“VBW 10 kHz -3.72 dBm
Ref 20 dBm Att 50 dB “SWT 500 s

2.462381000 GHz

20

10

Y -]
8

T

Center 2.462 GHz 150 kHz/ Span 1.5 MHz

Date: 2.APR.2009 13:35:55

6.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] |P[dBm] |Result
1/2412 -10.09 Pass
7] 2442 -7.58 Pass
11/ 2462 -9.60 Pass
Channel 1 /2412 MHz
@ Sow doez T o0 e
Ref 20 dBm Att 50 dB “SWT 500 s 0

2.411373000 GHz

7B

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 2.APR.2009 13:47:29
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Channel 7 / 2442 MHz
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7. Test Equipment

7.1. Conducted measurements

Eq. No | Equipment Type Manufacturer Used in

13037 |Power Supply 0-15V 10A EA3012 LP Instruments 15C, 15B

13513 | Pulse Limiter 9KHz-30MHz ESH3Zz2 Rohde&Schwarz 15C, 15B

13666 | EMI Test Receiver 9KHz-2,5GHz ESPC Rohde&Schwarz 15C, 15B

13935 | Two Lines Artificial Mains Network ESH3-Z5 Rohde&Schwarz 15C, 15B

16995 | Directional Coupler 20dB 0,5-2,0 1538RA-20 Weinschel 15C, 15B
GHz SMA Conn.

18772 | Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B

19171 |Universal Radio Communication CMU200 Rohde&Schwarz 15C, 15B
Tester

11386 | System DC Power Supply HP6632A Hewlett Packard 22/24/27, 15C, 15B

19678 | Spectrum Analyzer 26 GHz FSP Rohde&Schwarz 22/24/27, 15C, 15B

16601 |Universal Radio Communication CMU200 Rohdeé&Schwarz 22/24/27, 15C, 15B
Tester

19625 |Votsch Climatic Chamber VT4002EMC Votsch 22/24/27, 15C, 15B

13357 |Rohde & Schwartz Signal Generator | SMP02 Rohde&Schwarz 22/24/27, 15C, 15B

20168 |Bluetooth EDR Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B

7.2. Radiated measurements

Eq. No | Equipment Type Manufacturer Used in

18416 |Universal Radio Communication CMU200 Rohdeé&Schwarz 22/24/27, 15C, 15B
Tester
Programmable Relay Switching | = ---------m-mmmmo- Pickering 22/24/27, 15C, 15B
System

15742 |Programmable Relay Switching | = --------m-m-mm- Pickering 22/24/27, 15C, 15B
System

14020 |Power Supply Module Relay 10-910-002 Pickering 22/24/27, 15C, 15B
Switching System 45W

15743 |Power Supply Module Relay 10-910L-001 Pickering 22/24/27, 15C, 15B
Switching System 50W

16490 |RS-232/IEEE-488.2 Interface 10-921-001 Pickering 22/24/27, 15C, 15B
RS-232/IEEE-488.2 Interface 10-921-001 Pickering 22/24/27, 15C, 15B

20078 |Relay 2x6 Chnl pWave Mux 10-785B-522 Pickering 22/24/27, 15C, 15B

14021 |Relay Dual 6 Chnl pyWave Mux 10-785-522 22/24/27, 15C, 15B
Relay Dual 6 Chnl pWave Mux 10-785-522 22/24/27, 15C, 15B

17644 | Dual 6 Channel MUX Microwave 10-785-522 Pickering 22/24/27, 15C, 15B
Relay SMA 50 Ohm

16948 |Dual 6 Channel MUX Microwave 10-785-522 Pickering 22/24/27, 15C, 15B
Relay SMA 50 Ohm

16949 | Dual 6 Channel MUX Microwave 10-785-522 Pickering 22/24/27, 15C, 15B
Relay SMA 50 Ohm

18792 | Multi Device Controller 2090 ETS-EMCO 22/24/27, 15C, 15B

14963 | RF Preamplifier 100MHz-4GHz AFS3-00100400 Miteg/NMP Cph 22/24/27, 15C, 15B
(Metal Chassis)

18861 |EMI Test Receiver 20Hz-26,5GHz ESI Rohde&Schwarz 22/24/27, 15C, 15B

20335 | Ultra Broadband Antenna Ultralog HL562 Rohde&Schwarz 22/24/27, 15C, 15B
30-3000MHz

18773 | Shielded Chamber RFD-100 ETS-Lindgren 22/24/27, 15C, 15B

18774 | Shielded Chamber RFSD-F/A-100 ETS-Lindgren 22/24/27, 15C, 15B

19151 |High Pass Filter 3GHz WHJS3000-10SS Wainwright 22/24/27, 15C, 15B
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Eq. No | Equipment Type Manufacturer Used in
WHK3.0/18G-10ss
13937 |Ultra Stable Notch Filter 850MHz WRCA902.4-0.2/40-6SS | Wainwright Instruments | 22/24/27, 15C, 15B
13936 |Ultra Stable Notch Filter 1747,5MHz | WRCD1747.5-0.2/40- Wainwright Instruments | 22/24/27, 15C, 15B
10SS
14114 |Highpass filter WHK1000-12SS Wainwright Instruments | 22/24/27, 15C, 15B
14188 |Ultra Stable Notch Filter 902,4MHz | WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
14187 |Ultra Stable Notch Filter 1747,5MHz | WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
16633 |Ultra Stable Notch Filter 1880,0MHz | WRCD1880.0-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
19587 |BT/WLAN Band Reject Filter WRCG2400/2483- Wainwright 22/24/27, 15C, 15B
2390/2493-35/10SS
20115 |WDCMA Band 2 filter Wainwright 24, 15C, 15B
20114 |WDCMA Band 4 filter WRCG1737/1743- Wainwright 27,15C, 15B
1733/1747-40/6SS
20116 |WDCMA Band 5&6 filter WRCG832/83/-825/845- | Wainwright 22,15C, 15B
40/5SS
18323 |Band reject filter 1947-1953MHz WRCG1947/1953- Wainwright 22/24/27, 15C, 15B
40dB 1940/1960-40/6SS
20031 |Double Ridged Broadband Horn BBHA 9120 D SCHWARZBECK 22/24/27, 15C, 15B
19966 |Magnetic Loop Antenna 9 kHz - 30 | HFH2-Z2 Rohde&Schwarz 15C, 15B
MHz
14993 | EMI Test Receiver 9KHz-2750MHz | ESCS30 Rohde&Schwarz 22/24/27, 15C, 15B
15191 |Turntable Contoller Unit G-800SDX YAESU 22/24/27, 15C, 15B
14900 |Antenna Controller HD100 HD GmbH 22/24/27, 15C, 15B
19374 |Resonant Dipole Antenna 850MHz | --------- NMP Cph 22/24/27, 15C, 15B
SMA m Conn.
19375 |Resonant Dipole Antenna 1900MHz | ---------- NMP Cph 22/24/27, 15C, 15B
SMA m Conn.
20168 |Bluetooth EDR Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
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